
P • • Descrlptlon Speeificilgion Q ', Cod. 

091 M",n rrame locating part 2 ... Descrlption SpecificagiOll Q", C ... 

038 Flybar paddle 2 

039 locking socket nut "' 2 

"0 
Cross recessed pan 

PM2"tO 2 head screw 

HM 60#B 
092 I ~~oss recessed "'Z'6 1 an head screw 

0"' 
09. Main shaft pin <PZ·10.5 1 

095 Pin 1 

'" 
Cross recessed pan 
hoead screw PM2'14 • 096 Pulley 2 

"2 Main frame (l) 1 097 

'" 
Hexagoo sockel head 

M2"12 8 capscrew 
098 Twin"servo holding 2 frame 

". 099 Drive puHey cover 1 

"5 Plain w(lsher 2 100 

"6 Rubber ring 2 101 

"7 P",ndess locldng wew MZ"S • 
"8 UPI""" main ,halt hoider 1 

"9 Ret"","", au"onum 'r>(/ 1 

050 Bearing <1>5" '1>8"2,5 2 

051 Lowe< maln shafI r.:>4de< 1 

052 

~'\, 

7 
102 Cross recessed pan PB1 .4'5 6 head tapp'ng screw 

103 T""1I>ed . l'n<lm: ....... hbelt 1 

'" Main frame (R ) 1 

105 Type--l hexagonal nut M2 21 

106 Canopy fixed part A • 
107 Tail strut 2 

0," Tail boom 1 

05. Horizontal slabilizer 1 holder 

... Descrlptlon SpeeiflC agion Q", C ... 

001 Balilinkage 1 2 
108 Cross recessed pan PA2°7 2 head taPPlng screw 

109 Main frame (skle) 1 
002 Blade holder 2 055 110 Skid landing gear 2 

056 RIJdOe< S<KV<I rod (Ioog) 1 

057 Rudder servo rod 1 sleeve 

058 Horizontal stabilizer 1 holder 

0" Swashplate main 1 body (upper) 

0" Swashplate main 1 body (Iower) 

005 Swashplate base 1 

111 Skid landing 2 

112 Casing cap • 
'" Main frame 1 

059 Tapping screw with P\r\'B\ ,7"4 • swasher 

060 Horizontal stabilizer 1 

006 Ma.., b4ade stlafl .100010 2 

007 Hexagon socket !lead 
M3"10 2 cap screw 

114 1 

115 1 

116 1 
008 Sieel ball B 9 061 Ve.1ical slabilizer holder 1 117 Princi~e axis steeve 1 
009 Sieel ball C • 062 Vertical stabilizer 1 118 Bearing <I>6°'t>10' Z_5 1 
010 Sieering rod 1 063 lail gear h.,.ding fixer B 1 119 Main gear sei 1 
011 ~ade hold", <:ooneclo< 2 06. Tail gear h.,.dng fixer A 2 120 Mam gear .nan sloove 1 
012 Bearing <1> 12" <1> 18"4 1 065 $ingle-servo holding 

,.~ 1 121 Oneway bearing <1> 6' <1> 12"10 1 
013 Blade con troller 2 066 Conlral bridge 1 122 Drive puHey cover 1 
01 4 Rot..- head out..- sleev" 1 067 Tail ~ade balilinkage 2 123 

068 Tail ~ade coor.eding 1 sJeeve 
015 Bai l linkage 2 6 
016 Blade arrester 1 

12< Bearing tran.mission 2 slee"" 

017 Rotor head inner sjeeve 1 069 Bearing <1> 3' <1> 6' 2 • 125 Motor holder A 1 

070 AJlllminum lail bjade 2 holder 018 Rot,.- heod Ir_oe, shaII 1 
126 Baillinkage 3 10 

019 Flybar sleering ba ll 2 071 Tail rotor blade 2 127 

072 Bearing locatlnQ ring 2 
073 Bearing <1> 2" <1> 6"2,5 2 

020 Sieering ball 1 
021 Decoralion ring 2 

128 Motor holder B 1 

129 He><agon socket !>ead MZ' 10 1 
~,-

022 Balance bar 1 07< lad SI1aft st--... hOI<Ief 1 130 Cross leceSSed pan 
head tapping SClew 

PAZ' S 2 

075 Bearing <1> 4' <1> 8'3 1 

076 Tail Blade Sieeve 1 

077 Tail gear holder 1 

023 Principal axis 1 
02< Bearing "'2""' 5"2 • 
025 Sieel ba ll A 2 

131 Cross recessed CCU1Ie"unk K"'Z"7 2 IlatheadSCi'H 

132 Cross recessed pan PA1.7S'6 2 
head tapping screw 

078 Cylindrical Pin 5 <1>1 .5"5_8 2 026 Swashplate steej ball 1 133 Hexagon socket !>ead MZ' ZO 1 
cap screw 

079 Small pulley cover 1 

080 Small pulley 1 

081 Tail shaft holder 1 

082 Tail shaft 1 

027 Connecting rod 1 5 

028 Hexagon socket !lead 
M2°6 6 cap screw 

029 Pisin washer (dass Cl 2 

"0 Bearing <1>3" ' 1> 6"2.5 • 

13< Cross recessed pan PMZ"S • head screw 

135 Cross recessed pan PMZ'S 1 head screw 

136 He"'90n socket l>ead M2'14 1 cap screw 
083 

08< Rudder rod belk:rank 1 

085 loog linkage 2 

086 Step Bearing ~'3 " ~)6 "Z. 5 2 

031 Fixing sleeve 2 

032 Main blade shaft 1 

"3 
Cross recessed pan 

PA1 .4"3.5 3 head tappjng screw 

137 
Cross recessed pan 

PBZ'6 1 head tapping screw 

138 Cross recessed pan PA1.4'3 • head tapping screw 

139 Cross recesse<l screw Pll'ßI .7'3 • with washer 

087 

-------088 Tail boom holder 1 

089 

03< Cross rtCe1Sed coontersunk I<B2"4 6 ~at head saew 

"5 Thrusl bearing <l> 6 " <I> IZ'45 1 

036 Balance block 2 

1<0 He><agon socket !>ead MZ.5'6 2 
~,-

1<1 Bearing <l>Z'<1>5'Z,5 2 

1<2 Vertical stabilicer 2 
037 ~::~~~n M3°3 9 090 Gyro holding frame 1 1<3 Cross cecessed pan 

head o.crew MZ"4 3 

'" 
C,oss '_ssed pan 
helOd tapp,n s,:r<tW PA2 ' S 2 

1<5 I ~o~~."s,::,oount.,sun MZ' S 2 


